UNITED NATIONS
INDUSTRIAL DEYELOPMENT ORGANIZATION

Technology Compendium for Energy Efficiency and
Renewable Energy Opportunities in Dairy Sector

Rajasthan Dairy Cluster

N
i

UNITED NATIONS INDUSTRIAL DEVELOPMENT ORGANIZATION

April 2022



Disclaimer

This document is prepared to provide overall guidance for conserving energy and costs. It is an
output of a research exercise undertaken by Confederation of Indian Industry (Cll) supported by
the United Nations Industrial Development Organization (UNIDO) and Bureau of Energy Efficiency
(BEE) for the benefit of the Dairy Industry located at Rajasthan, India. The contents and views
expressed in this document are those of the contributors and do not necessarily reflect the views
[...]
Installation Photo

% Electricity Cost : 6 INR/kWh
Assumptions Made % Operating hrs : 14 hrs/day
+« Old Pump Efficiency : 42

Savings (INR lakh) 31.39

Investment (INR lakh) 2.20

Simple Payback Period 19 months

Replication potential All dairies irrespective of size

Technology Compendium - Rajasthan Dairy Cluster




.
Project Name Installation of energy efficient pups

< Efficiency of pump: 53 %

< Power Savings: 4.52 kW

* 1.99 TOE of annual energy savings.

% Carbon footprint reduction of 18.48 TCO, per year.

Outcomes

Mr. Balasubramony G
Trivandrum Dairy

Ambalathara, Poonthura.P.O,
Thiruvananthapuram — Kerala
Phone: 9633802195

Email: milmatdengg@gmail.com

Unit contact details

Cluster Reference Kerala

Technology Compendium - Rajasthan Dairy Cluster




4.4.3 Package Type Biogas Reactor
Baseline Scenario

The unit has a canteen catering food to around 600 employees. Currently, for all cooking
purposes, biogas from ETP and Liquid Petroleum Gas (LPG) is used as fuel. The average amount
of food waste generated per day from the canteen is 5oo kg. It is disposed of outside.

However, the canteen waste being organic in nature and high in organic content, can be
converted into biogas and manure, using an anaerobic digestion process. The anaerobic
digestion process would address two aspects: generation of non-fossil fuel-based energy and
the avoidance of waste going to landfill. The biogas generated can be further purified and can
substitute the use of LPG in the canteen. The manure generated from the process can be used
forgardening. Recently, there have been many developmentsin biogas digestion technologies
and the economics have also improved substantially. With rising fossil fuel prices, especially
that of LPG, the installation of bio-digesters to generate biogas can be a good substitute for
conventional energy and would resultin both environmental and cost benefits forthe company.

Proposed System

The most commonly used models are fixed dome reactors, floating drum reactors and, of
late, there has been development of a few mild steel-based digesters. There has not been
much innovation in design during the last several years. With old designs, the usage of mild
steel and concrete also adds up to the cost of the digester. One of the main challenges has
been developing digesters with simplicity in operation and maintenance. Mild steel digesters
have major challenges, such as rusting due to H S content in the biogas and exposure to wet
weather conditions, among other problems.

It is recommended to install biogas plant, which is a fabric-based biogas technology, for
processing the 500 kg of food waste produced daily. This technology would process all the
canteen waste generated inside the plant, which is a better alternative to disposing of it
outside.

Figure 43: Fabric used for biogas

Technology Compendium - Rajasthan Dairy Cluster




The schematic layout of the proposed system is given below:

Water for dilution Cleaning, if :Storage cIoseE :Stgve andi
required | L-oKitchen o kitchen .
Waste Biogas —m

]

Storage and
Mixing

FOV Biogas Disposal
Fertilzer

Figure 44: Layout of FOV Biogas Technology

The biogas plant will be initially loaded with active inoculum to start the process. After the
initial loading is complete, the 500 kg of food waste is mixed with 5oo litres of water to reach
a slurry form by feeding in a crusher. The slurry will be fed into a feeding tank. The organic
waste from the feeding tank will be fed into a 50 m3 biogas reactor. The reactor will have 30
m3 liquid space and rest 20 m3 as gas storage space. The additional gas generated can be
stored in a gas holder. About 1 m3 of diluted organic waste in a slurry form will be fed into the
reactor every day. The excess liquid slurry coming out of the digester can be re-circulated as
replacement for fresh water.

On an average, the reactor will have a 30-day retention time. Under optimized running
conditions, the biogas plant will generate about 50 m3 of biogas per day. The feeding and
digestate collection is a continuous process. The biogas generated will be piped to the kitchen
and used for cooking by using biogas burners. The total area required for the biogas plant
is about 80 m? of space. The design of the biogas plant can be adjusted according to space
availability.

Benefits of new system

% Plug and flow digester (no settlement of sludge, natural mixing of organic waste).
¢ Low operations and maintenance costs.

++ No rusting, unlike other designs, which are made of mild steel for digester tanks and for
gas collection.

+ No moving parts used for feeding, mixing and sludge outflow, since all the operations are
based on natural gravity-based process. Very low captive power consumption for operating
the digester.

+ In-built gas space at the top of digester, which can hold up to 50% of total gas generated.

+ Highest material quality.

Technology Compendium - Rajasthan Dairy Cluster




Limitations

®,

% High investment cost.

% Continuous availability of feed to reactor.

Cost Benefit Analysis

The expected energy savings to be achieved by installation of biogas technology is 9,000 kg
of LPG annually, with energy reduction of 10.65 TOE/year. The annual monetary saving for this
project is INR 4.79 lakh, with an investment of INR 11.12 lakh and a simple payback period of

27 months.
Table 73: Cost Benefit Analysis — Biogas Reactor Systems
Parameters Uuom Existing System Proposed System
Canteen waste generated per day kg 500 500
LPG used per day kg 25 NIL
Gas Potential from 5oo kg waste m3/day 50 50
Operating days/annum 360 360
Annual Energy Savings kg LPG - 9,000
LPG Cost INR/kg 53.23 53.23
Annual Cost Savings INR/lakh 4.79
Investment INR/lakh 11.12
Payback Period months 27
IRR % 62.31
NPV at 70 % Debt (12% rate) INR lakh 19.19

Energy & GHG Savings

c@y Annual Annual Annual
S Fuel Energy GHG
Savings Savings Savings

26.82

Technology Compendium - Rajasthan Dairy Cluster




Reference Plant Implementation

Table 74: Reference Plant Implementation — Biogas Reactor

Project Name Installation of Biogas Reactor

Installation of 500 kg/day biogas plant to process food waste from canteen,

e pizza wastes and solid waste and generate energy for cooking in canteen.
Amul Fed Dairy is a large-scale dairy unit located at Gandhinagar, Gujarat.
I e The various products manufactured in AFDG dairy are liquid milk, butter milk,

flavored milk, lassi, ghee and ice cream, with an average milk processing

Installation Photo

capacity of 32 lakh LPD.

Assumptions Made

X3

S

Canteen waste generated per day is 500 kg.
Operating days — 360

Gas potential is 5o m3/day

LPG cost — INR 53.23/kg

X3

S

X3

S

X3

%

Savings (INR lakh) INR 4.79
Investment (INR lakh) INR 11.12
Simple Payback Period 28 months

Replication Potential

In all large dairy units (> 10 lakh LPD) and cattle farms

Outcomes

4

*

*,

» 25 kg per day LPG savings of monthly energy saving
» 10.66 TOE of annual energy savings

» 26.821 CO, reduction peryear

4

*

*,

4

*

*,

Unit contact details

Mr. Prashant Seth

Amul Fed Dairy

Plot No 35, Gandhinagar
Ahmedabad Road ,Bhat, Gujarat
Phone: 07574802084

Email: prashant.sheth@amul.coop

Cluster Reference

Gujarat Dairy Cluster

Technology Compendium - Rajasthan Dairy Cluster




4.4.4 Methane Capture from dairy effluents
Baseline Scenario

The unit has installed a 300 kIPD ETP plant to treat the effluents from various processes, the
effluents generated from various sections of the production facilities are first received in a
collection tank. Before mixing in an equalization tank, the effluents are passed through a
fat trap unit. The low-density semi-solids, which float in the tank and contain fats, proteins,
packing materials, etc., are known as 'dairy effluent scum' and are removed manually. After
removing the dairy effluent scum (top layer), the effluents are further treated in aerobic or
anaerobic conditions. The characteristics of dairy effluent scum vary with the products being
produced in the plant and their relative proportion, as well as the methods of the operation
used. The process involved is as below:

¢+ Equalization tank for collection of raw effluent generated from plant for homogenization of
the quantity and quality.

¢+ Anaerobic biological treatment for removal of most of the suspended and dissolved organic
impurities — it includes an Upflow Anaerobic Sludge Blanket (UASB) reactor followed by a
settling tank.

% Aerobic biological treatment unit for polishing of aerobically treated effluent to achieve
statutory disposal norms — It includes an aeration tank followed by a settling tank.

X/

% Polishing treatment units: For further purification of treated effluent - It includes a duel
media pressure filter, an Activated Carbon Filter, a Micron Filtration System, an Ultra-
filtration system and a Reverse Osmosis system.

Effluent Characteristics:

Table 75: Effluent Characteristics

Parameter Raw Effluent After Anaerobic Treated Effluent

1 Effluent flow rate 300 m3/day 300 m3/day 300 m3/day

2 pH 4.0 — 9.0 7.0 — 8.5 7.0 — 8.5

3 Temperature <40° C <35°C <35°C

4 Chemical Oxygen demand (COD) 4,000 mg/| <600 mg/| <100 mg/|

5 Biochemical Oxygen demand (BOD) 2,500 mg/| <200 mg/l <30 mg/l

6 Oil & Grease 50 mg/l <20 mg/l <10 mg/l

7 Total Suspended Solids 500 mg/l <150 mg/l <50 mg/l

The wastewater generated from the unit will have various pollutants which exert high BOD and
COD load. From the above table it is observed that incoming dairy effluent has a BOD of 2,500
mg/l and COD of 4,000 mg/l, which after treatment is reduced to less than 30 mg/l and 100
mg/l respectively.

Technology Compendium - Rajasthan Dairy Cluster




Current Treatment Process:

The raw effluent 300 m3/day from different trade activities flows to ETP by gravity. It first gets
collected in equalization tank for homogenization of the quantity and quality. Acid/ Alkali
solution is added to neutralize the effluent, if required. Homogenized and neutralized effluent
from equalization tank is pumped @15 m3/h to UASB reactor bottom and distributed uniformly
through the inlet distribution system. It passes upwards through the dense anaerobic sludge
bed.Organicmatterisrapidly utilized bybiomassand convertedto methanerich biogas. Upward
circulation of water and biogas purging from the bottom of the reactor keeps the biomass in
suspension and breaks any scum formation. The three-phase separator at the top of the UASB
reactor allows effective degasification to occur. The dense, granular sludge particles, devoid
of attached gas bubbles, sink back to the bottom establishing a return downwards circulation.
The treated effluent flows into collection channels at the top of the settlers for discharge and
transferred to the clarifier — 1. Washed out anaerobic biomass is recovered and recycled to
the reactor. Excess biomass from Anaerobic Process is wasted to sludge dewatering system,
if required. Biogas is collected in gas collection portion of three phase separator at the top of
the reactor and transferred to a waste gas burner. Aerobically treated effluent is transferred to
aeration tank. A culture of aerobic bacteria decomposes organic impurities in to CO,. A coarse
bubble aeration grid is provided to supply O, to aerobic bacterial culture. Air is supplied by
the same twin lobe air compressor system. Treated effluent flows through the clarifier - 2 to
retain bacterial culture. The heavy biomass flocs get settled in the bottom and clear treated
effluent flows into outlet channel. Aerobically treated effluent is collected in a treated effluent
collection sump, it is pumped to Duel media pressure filter for polishing. Reclaimed water will
be suitable forirrigation or feeding to softener for reuse in boiler and cooling tower.

Biogas | | Stack-
Receiver Flared out
Biogas Compressor Air Compressor
Sewage from
H,S0, Solution Biogas Septic Tank
Storage Tank Holder
I

Raw Treated

Effluents| [Pumping| | EQual- UASB | |Primary | |Aeration| |Second-| | Filter Micron | |Effluent
from ["|chamber[ | 'ZTat'i“ Reactor [{Clarifier [| Tank [ aY | Feed Filtration| | Storage
an

Plant Anaerobic Clarifier Tank Filtered Tank
Recycle Feed
Pump Pump
Air Compressor Anaerobic A .
naerobic Sludge . .
Sludge Recycle Recycle Pump Reuse min(isrg:aani;msposal

P
unp Sludge Decanter

Dewatered Sludge
Storage Area

——— Use as Soil Conditioner

Figure 45: ETP Treatment Process

Technology Compendium - Rajasthan Dairy Cluster




Currently the bio gas generated from the ETP is flared out through stack. Total biogas generated
is 400-425 m3/d at design loading of 300 m3/d effluent flow and 4,000 mg/l COD, which has a
calorific value equivalent to 23,430 kJ/ m3.

Proposed System

It is recommended to install biogas engine with generator to produce electricity from biogas
rather than flaring it out. Biogas production will be continuous and for 24 hours a day. The
organic fraction of the solid waste has been recognized as a valuable resource that can be
converted into useful products using microbes. Anaerobic digestion is a well-established
technology for treatment of organic wastes. Biodegradation of the organic wastes in the
absence of oxygen produces biogas, which is a mixture of methane and carbon dioxide as
major components and traces of hydrogen, ammonia, hydrogen sulphide, etc. Biogas can be
used for thermal applications, such as water heating, drying, boiler fuel, etc., or for electricity
generation. The digested material available after the anaerobic treatment may be used as a
soil conditioner after composting/ vermicomposting. Dual benefits reaped using anaerobic
digestion processes for organic solid waste are simultaneous removal of organic pollutants
and waste stabilization as well as production of renewable energy in the form of biogas.

The biogas holderwill have about 1 m3 storage volume. This biogas will be transferred to biogas
holder for intermediate storage. Then the gas will be pumped through a compressor and
stored in a biogas capsule. It will be then used in the biogas engine. The estimated potential
of generation is 90-950 kWh/day, which is around 40 kW generation considering a generator
efficiency of 37% and gas availability of 85%.

(03

Compressor Bio gas purifier

VRO

Bio Gas Receiver
Holder

(01

Figure 46: Biogas Generation and Utilization Process
Benefits of new system

% Proper disposal of dairy effluents leads to arresting release of methane to atmosphere.
% Capturing methane from effluents provides an alternative source of energy.

Limitations

% High investment cost.

Technology Compendium - Rajasthan Dairy Cluster




Cost Benefit Analysis

The expected electricity savings by 40 kW Biogas power generator is 2,51,989 kWh annually.
The annual monetary saving for this project is INR 16.12 lakh, with an investment of INR 31.86

lakh and a simple payback period of 24 months.

Table 76: Cost Benefit Analysis — Biogas Power Generator

Parameters uom
COD Inlet mg/l 4,000
COD after anaerobic Digestion and before polishing mg/| 600
Flow m3/day 300
COD Reduction mg/lit 3,400
CHg4 Generation Potential m3/kg COD 0.4
CHg4 Generation per day m3/day 408
GCV kJ/m3 23,430
Energy Generation per day kl/day 95,59,603
Generator Efficiency % 35
Power Generation kW 38.74
Bio Gas Availability % 85.00
No of operating hours hrs/day 24
No of days days/year 365
Annual Electricity Generation kWh 2,88,489
Annual Auxiliary Power Consumption @ 100 units per day kWh 36,500
Total Electricity Generation kWh /year 2,51,989
Electricity Cost INR/kWh 6.4
Annual Savings INR lakh 16.12
Investment INR lakh 31.86
Payback Period months 24
IRR % 71.44
NPV at 70 % Debt (12% rate) INR lakh 67.14

Technology Compendium - Rajasthan Dairy Cluster




Energy & GHG Savings

c@y Annual Annual Annual
Sified Electricity Energy GHG
Savings Savings Savings

206.63
TCO,

Reference Plant Implementation

Table 77: Reference Plant Implementation — Biogas Utilization

Project Name Methane capture from dairy effluents